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RESULTS OF TESTS OF STEEL.

GS=510 March 24, 1960

da-Geneva Steel Dival.S.Steel Corp. Geheva,Utah For Todd_Shipyards Corp. SanPedro ,Califernia

mers Ordery 8681 Geneva Orderi UL-13224 Order Complete

No. of DPleiihsd Charge %%[@" Thick m Lbs. per Extension BEND
Pieces ST Mark. No. o T8 squareinch. on._8. inches. TEST
%
8  L0.8#x8L"x360" 28814 1,000 1,490 60900 3645 ok
6  R5,5¢x8L" x360" 28814 0625 s3732 66100 3145 ok
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